



July 07th, 2022

Mr Alberto Fenzi
Klimagiel S.R.L
Via Mezzacampagna, 52/37
Verona, VR, 37135
IT

Project Name: 4790451376
Order Number: 14373071
File Number: SV 31981

Subject: Report of Surface Burning Characteristics Test on One Fabric Covering Product as Submitted By Klimageil S.R.L

Dear Mr Fenzi,

This is a Report summarizing the results of test conducted under a verification investigation identified as Assignment No. 4790451376.

GENERAL:

The results relate only to items tested.

METHOD:

Each test was conducted in accordance with Standard ANSI/UL723, Eleventh Edition, dated April 19, 2018, "Test for Surface Burning Characteristics of Building Materials", (ASTM E84-21a).

The test determines the Surface Burning Characteristics of the material, specifically the flame spread and smoke developed indices when exposed to fire.

RESULTS:

The results are tabulated below are considered applicable only to the specific samples tested.

Data sheets and graphical plots of flame travel versus time and smoke developed versus time are also enclosed.

Table 1: Test Summary

Test No.	Test Code	Sample Description	CFS Calculated Flame Spread	FSI Flame Spread Index	CSD Calculated Smoke Developed	SDI Smoke Developed Index
1	07052205	Fabric Covering	0.00	0	185.3	185

The Classification Marking of UL on the product is the only method provided by UL to identify products which have been produced under its Classification and Follow-Up Service. No use of a Classification Marking has been authorized as a result of this investigation.

Since the anticipated work has been completed, we have instructed our Accounting Department to terminate the investigation and invoice you for the charges incurred to date.

Should you have any questions, please contact the undersigned.

Report by:

Stephen Harris
Staff Engineer
Built Environment